Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
29. Primary SIC Code 30. Secondary SIC Code 31. Primary NAICS Code 32. Secondary NAICS Code
(4 digits) (4 digits) (or6 dights) (5 or 6 digits)

4952 221320

33. What is the Primary Business of this entity? (Do not repeat the SIC or NAICS description.)

Domestic wastewater facility.

34. Mailing
1201 N. Ave. H
Address:
City Freeport State ™ ZIP 77541 ZIP +4
35. E-Mail Address: Jerry.Meeks2@Veolia.com
36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable)
(979) 233-4281 (979) 233-5833

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this
form. See the Core Data Form instructions for additional guidance.

TCEQ-10400 (11/22)

Page 2 of 3




[] bam Safety

D Districts

[] Edwards Aquifer

[] Emissions Inventory Air

[] industrial Hazardous Waste

] New Source

iy y 4
[C] Municipal Solid Waste ey A [] ossF [C] petroleum Storage Tank [ pws
[ sludge [ storm water [ Title v Air [ Tires [] used oil
[] voluntary Cleanup B4 wastewater [] wastewater Agriculture [] water Rights ] other:
WQ0010882001
SECTION 1V: Preparer Information
40. Name: Jerry Meeks, Jr. 41. Title: Lead Operator

42. Telephone Number

43. Ext./Code

44, Fax Number

45, E-Mail Address

(979 ) 233-4281

(979) 233-5833

lerry.Meeks2@Veolia.com

SECTION V: Authorized Signature

46. By my signature below, | certify, to the best of my knowledge, that the information provided in this form is true and complete, and that | have signature authority
to submit this form on behalf of the entity specified in Section II, Field 6 and/or as required for the updates to the ID numbers identified in field 39.

Company: Veolia Job Title: Lead Operator

Name (In Print): Jerry Meeks, Jr. Phone: (979) 233- 4281

Signature: W Date: 2/21/2025
w— - w—w

/

TCEQ-10400 (11/22)

Page 3 of 3




Attachment 3
SPIF



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL
TPDES WASTEWATER PERMIT APPLICATIONS

TCEQ USE ONLY:
Application type: Renewal Major Amendment Minor Amendment New
County: Segment Number:

Admin Complete Date:

Agency Receiving SPIF:
Texas Historical Commission U.S. Fish and Wildlife
Texas Parks and Wildlife Department U.S. Army Corps of Engineers

This form applies to TPDES permit applications only. (Instructions, Page 53)

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by
our agreement with EPA. If any of the items are not completely addressed or further information
is needed, we will contact you to provide the information before issuing the permit. Address
each item completely.

Do not refer to your response to any item in the permit application form. Provide each
attachment for this form separately from the Administrative Report of the application. The
application will not be declared administratively complete without this SPIF form being
completed in its entirety including all attachments. Questions or comments concerning this form
may be directed to the Water Quality Division’s Application Review and Processing Team by
email at WO-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671.

The following applies to all applications:

1. Permittee: City of Freeport

Permit No. WQOO0 10882001 EPA ID No. TX 0033332

Address of the project (or a location description that includes street/highway, city/vicinity,
and county):
931 E. Floodgate Rd. Freeport, TX. 77541

TCEQ-20971 (08/31/2023) Page1of3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)




Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Mr.

First and Last Name: Lance Petty

Credential (P.E, P.G., Ph.D., etc.):

Title: City Manager

Mailing Address: 1201 N. Ave. H

City, State, Zip Code: Freeport, TX. 77541

Phone No.: 979-233-3526 Ext.: Fax No.: 979-373-0113

E-mail Address: LPetty@Freeport.tx.us

2. List the county in which the facility is located: Brazoria

3. If the property is publicly owned and the owner is different than the permittee/applicant,
lease list the owner of the property.

4. Provide a description of the effluent discharge route. The discharge route must follow the flow
of effluent from the point of discharge to the nearest major watercourse (from the point of
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify
the classified segment number.

Effluent is discharged into the Brazos River (segment number 1201).

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries
plotted and a general location map showing the project area. Please highlight the discharge
route from the point of discharge for a distance of one mile downstream. (This map is
required in addition to the map in the administrative report).

Provide original photographs of any structures 50 years or older on the property.
Does your project involve any of the following? Check all that apply.
O Proposed access roads, utility lines, construction easements
O Visual effects that could damage or detract from a historic property’s integrity
O  Vibration effects during construction or as a result of project design
O Additional phases of development that are planned for the future
O Sealing caves, fractures, sinkholes, other karst features

TCEQ-20971 (08/31/2023) Page 2 of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



O Disturbance of vegetation or wetlands

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing
of caves, or other Kkarst features):

Site already in operation.

2. Describe existing disturbances, vegetation, and land use:

N/A

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR
AMENDMENTS TO TPDES PERMITS

3. List construction dates of all buildings and structures on the property:

4. Provide a brief history of the property, and name of the architect/builder, if known.

TCEQ-20971 (08/31/2023) Page 3 of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



95,3000
0000

ZUSGS

seiem fora chaping warst

U.S. DEPARTMENT OF THE INTERIOR
U.5. GEOLOGICAL SURVEY

s

45000

ConTous WTERVAL *8 FIET
Yo

ORTH anlhan oamiam of om0

This ma mas procuces e gamberm woth e
et Grospn il Progrum LS Tepo Protoct fandast.

JONES CREEK, TX
w022

i Freeport Ww




Attachment 4

Plain Language
Summary



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

Applicants should use this template to develop a plain language summary of your facility and
application as required by Title 30, Texas Administrative Code (30 TAC), Chapter 39,
Subchapter H. You may modify the template as necessary to accurately describe your facility
as long as the summary includes the following information: (1) the function of the proposed
plant or facility; (2) the expected output of the proposed plant or facility; (3) the expected
pollutants that may be emitted or discharged by the proposed plant or facility; and (4) how
you will control those pollutants, so that the proposed plant will not have an adverse impact
on human health or the environment.

Fill in the highlighted areas below to describe your facility and application in plain language.
Instructions and examples are provided below. Make any other edits necessary to improve
readability or grammar and to comply with the rule requirements. After filling in the
information for your facility delete these instructions.

If you are subject to the alternative language notice requirements in 30 TAC Section 39.426,

you must provide a translated copy of the completed plain language summary in the

appropriate alternative language as part of your application package. For your convenience,
a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

The City of Freeport (CN600641799) operates the City of Freeport Wastewater Treatment
Plant (RN102184025), a domestic wastewater treatment facility. The facility is located at 931
E. Floodgate Rd., in Freeport, Brazoria County, Texas 77541. The City of Freeport is
requesting a renewal of the wastewater permit to discharge treated domestic wastewater to
the Brazos River. When needed, there is also an option to discharge to the impounded
wetlands.

Discharges from the facility are expected to contain total suspended solids and BOD.
Domestic wastewater is treated by chlorine gas.

TCEQ-20972 (11/08/2024) Page 1 of 6
Wastewater Individual Permit Application, Plain Language Template



PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE
TPDES o TLAP

AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que esta siendo revisada por la Comision de Calidad Ambiental de Texas seguin lo
requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

La ciudad de Freeport (CN600641799) opera la Planta de Tratamiento de Aguas Residuales de
la Ciudad de Freeport (RN102184025), una instalacion de tratamiento de aguas residuales
domésticas. La instalacion esta ubicada en 931 E. Floodgate Rd., en Freeport, Condado de
Brazoria, Texas 77541. La ciudad de Freeport esta solicitando una renovacion del permiso de
aguas residuales para descargar aguas residuales domésticas tratadas en el rio Brazos.
Cuando sea necesario, también existe la opcién de descargar en los humedales incautados.

Se espera que las descargas de la instalacién contengan solidos suspendidos totales y DBO.
Las aguas residuales domésticas se tratan con cloro gaseoso.

TCEQ-20972 (11/08/2024) Page 2 of 6
Wastewater Individual Permit Application, Plain Language Template



Attachment 5
USGS Map



Attachment 6

Treatment
Process Flow



The plant headworks has a Heli-sieve for removal of screenings, plastics and some grit ahead of the
secondary treatment process. Downstream of the screen, a flow distribution box allows the flow to be
split to either the package activated sludge plant or to the trickling filter plant. The distribution box
contains two rectangular weirs of unequal length set at the same elevation. Weir lengths have been
fabricated such that approximately 70 percent of the influent flow is routed to the activated sludge
plant and 30 percent is routed to the trickling filter plant. Screenings from the Heli-sieve is collected,
conveyed and dewatered in a screw conveyor, then dumped in a dumpster for removal.

Approximately 70 percent of all flows are directed to the activated sludge plant. The plant is configured
with two aeration cells and two chlorination contact chambers in the outer annulus (126 feet diameter),
surrounding an inner clarifier (80 feet diameter). The plant operates as a conventional activated sludge
plant with a capacity of 3.2 MGD. Sludge settled in the clarifier is returned to the aeration zones by air
lift pumping. Waste sludge flows by gravity to the digester. Returned activated sludge and waste
activated sludge flow are metered using magnetic flow meters.

Aeration and mixing of the aeration basin is achieved by a fine bubble diffused air system. Three positive
displacement blowers are mounted at grade level next to the influent screening structure. These
blowers provide all of the air for aeration and air lift pumps for the return activated sludge (RAS).

Flow from the package plant’s clarifier section enter into the inlet well of the chlorine contact tank by
gravity, and the trickling filter plant effluent is pumped to the chlorine chamber. Chlorine gas is injected
at the inlet well with a submersible vacuum induction feeder mixer. Two symmetrical contact chambers
provide a minimum contact time of 20 minutes at the peak two-hour flows of 8 MGD.

From the effluent well of the chlorine contact tank, the effluent flows by gravity via a 20 inch pipe to the
effluent chamber where the flow is measured with the existing ultrasonic level transmitter and V-notch
weir. A permanent sampling point for chlorine residual is located in the manhole just before the
dechlorination point in front of the effluent chamber.



Attachment 7
Flow Diagram



City of Freeport Process Flow Diagram

Package Actlvated

Central

L5

¥ Primary

Clarifier

FLOW

Solids

RECICIE

Digester




Attachment 8
Site Drawings



RS MET T pae L TR - T ISR ST o REE - S B e

n Service Area of Freeport WWTP

atana

WAL 0 SN NI

e 4 r 7
i F, 7
£ e
b A ¥
& o T r
=i L S
v 5 )
¥ o3 - A
i Ry P8 v
g C )
o
7

Google Earth -

Image © 2025 Airbus ~
Data SIO, NOAA, U,S. Navy, NGA, GEBCO.z#




 lewenRE




FENCE

/ SLOUGH #1

PVC Pipeline H
cks Required ‘
5. See Sheet
. For Details.

LEVEE 1 — UNIT 1
STA. 0+00

WATER TROUGH
ALFALFA VALVE

LEVEE 2 — UNIT 1
STA. 0+00

Brazos River Harbor Navigation
District



18 ;
AP 8 ) b il
9 F“'."‘."‘.),‘h},h O
RISt
A

(]

2' x 2' CONCRETE PAD

SDR51 8" PVC

SPLASH PAD DETAIL FOR ALFALFA VALVE
NOT TO SCALE TOP VIEW

8" ALFALFA VALVE

T e 2" AIR VENT
C PIPE WILL EXTEND 6" ABOVE NATURAL GROUND

6" THICK CONCRETE
TOP ELEV.= 1.80

EXISTING GROUND

6" THICK RIPRAP
~_EXISTING GROUND
% Xy

CONC. THRUST BLOCK
(SEE DETAILS THIS SHEET)

—6"

* SPLASH PAD DETAIL FOR ALFALFA VALVE

e ] FRONT VIEW
VAL
Ccot
EXISTING GRQUND
/— EXISTING GROUND(ELEV,=6,5) i



Attachment 9

Annual
Cropping Plan



Cropping Plan for City of Freeport Discharge 002 to Impounded Wetlands

Soil Map

Please refer to the attached soil map for the soil in the impounded wetlands of the City of Freeport.

Crops and Acreage

Various wild vegetation could be irrigated with the discharge from the City of Freeport’'s WWTP.

Growing Seasons

There is not a growing season for the vegetation within the wetlands.

Nutrient Requirements

The wetlands are only irrigated with the effluent from the WWTP as needed. There has never been a
need to discharge to the wetlands.

Supplemental Watering Requirements

If the need to supplement due to drought or other reasons, then the WWTP has the ability. There has
never been a need to supplement since there has been the ability too.

Crop Harvesting

There is no crop harvesting in the wetlands.



Attachment 10
Well Data



Texas Water
Development Board

Texas Water Development Board (TWDB)
Groundwater Database (GWDB)
Well Information Report for State Well Number
81-06-402

groundwater

#

GWDB Reports and Downloads

State Well Number

County

River Basin

Groundwater Management Area
Regional Water Planning Area

Groundwater Conservation
District

Latitude (decimal degrees)

Latitude (degrees minutes seconds)
Longitude (decimal degrees)
Longitude (degrees minutes seconds)
Coordinate Source

Aquifer Code

Aquifer
Aquifer Pick Method

Land Surface Elevation (feet above
sea level)

Land Surface Elevation Method
Well Depth (feet below land surface)
Well Depth Source

Drilling Start Date

Drilling End Date

Drilling Method

Borehole Completion

Remarks
Casing - No Data
Well Tests - No Data

Lithology - No Data

8106402

Brazoria

San Jacinto-Brazos
14

H - Region H
Brazoria County GCD

28.947222

28° 56' 50" N

-95.371389

095° 22" 17" W

Global Positioning System - GPS

112CHCTU - Chicot Aquifer,
Upper

Gulf Coast
5

Digital Elevation Model -DEM
249

Another Government Agency

3/0/1953

Owners well #9. TCEQ ID #0200005D. Plugged PS well.

Annular Seal Range - No Data

Borehole - No Data

Filter Pack - No Data

Well Basic Details

Well Type

Well Use

Water Level Observation

Water Quality Available

Pump

Pump Depth (feet below land surface)
Power Type

Annular Seal Method

Surface Completion

Owner

Driller

Other Data Available

Well Report Tracking Number
Plugging Report Tracking Number

U.S. Geological Survey Site
Number

Texas Commission on
Environmental Quality Source Id

Groundwater Conservation
District Well Number

Owner Well Number

Other Well Number
Previous State Well Number
Reporting Agency

Created Date

Last Update Date

Plugged Back - No Data

Packers - No Data

Scanned Documents

Withdrawal of Water

Plugged or Destroyed
Miscellaneous Measurements
Yes

None

City of Freeport Well #9

Layne Texas

G0200005D

Texas Water Development Board
3/26/1992
12/15/2009

Friday, January 10, 2025

State Well Number 81-06-402

Page 1 of 3



Texas Water Development Board (TWDB)

groundwater
Texas Water Groundwater Database (GWDB) 9
Development Board Well Information Report for State Well Number
81-06-402
Water Level Measurements
Measurement Year (with decimal months)
1948.05 1953.05 1958.05
138 : ‘
140 -
2 1424
[14]
g
c 144
-
w
=)
§ 146
-
§
= 148
5
53
8 150
152 - ®
154 -
-~ Publishable --+- Questionable
Status Date Time Water Change Water Meas Measuring Agency Method Remark Comments
Code Level (ft. valuein () Elevation # ID
below land indicates rise (ft. above sea
surface) in level level)
Q 8/11/1952 139.5 -134.5 1 Texas Water Development Board Steel Tape 17
P 1/0/1957 152 12.50 -147 1 Texas Water Development Board Steel Tape

Code Descriptions

Status Code Status Description Remark ID  Remark Description
P Publishable 17 Measurement before well completion
Q Questionable

Friday, January 10, 2025 State Well Number 81-06-402 Page 2 of 3



Texas Water Development Board (TWDB)

rouncwater
Texas Water Groundwater Database (GWDB) i ‘#
Development Board Well Information Report for State Well Number
81-06-402
Water Quality Analysis
Sample Date:  3/24/1959 Sample Time: 0000 Sample Number: 1 Collection Entity:
Sampled Aquifer: Chicot Aquifer, Upper
Analyzed Lab: Reliability: From a report; unknown sample collection & preservation
Collection Remarks: No Data
Parameter Parameter Description Flag Value* Units  Plus/Minus
Code
00415 ALKALINITY, PHENOLPHTHALEIN (MG/L) 0 mg/L
00410 ALKALINITY, TOTAL (MG/L AS CACO3) 468.03 mg/L
as
CACO
3
00440 BICARBONATE ION, CALCULATED (MG/L AS HCO3) 571.16 mg/L
00910 CALCIUM (MG/L) 23 mg/L
00445 CARBONATE ION, CALCULATED (MG/L AS CO3) 0 mg/L
00940 CHLORIDE, TOTAL (MG/L AS CL) 168 mg/L
00900 HARDNESS, TOTAL, CALCULATED (MG/L AS CACO3) 119 mg/L
as
CACO
3
01045 IRON, TOTAL (UG/L AS FE) 400 ug/L
00920 MAGNESIUM (MG/L) 15 mg/L
00400 PH (STANDARD UNITS), FIELD 77 SU
71860 RESIDUAL SODIUM CARBONATE, CALCULATED 6.98
00955 SILICA, DISSOLVED (MGI/L AS S102) 16 mg/L
as
Slo2
00831 SODIUM ADSORPTION RATIO, CALCULATED (SAR) 12.04
00932 SODIUM, CALCULATED, PERCENT 84 PCT
00929 SODIUM, TOTAL (MG/L AS NA) calculate 302 mg/L
d
00945 SULFATE, TOTAL (MG/L AS S0O4) 2 mg/L
as
S04
70301 TOTAL DISSOLVED SOLIDS , SUM OF CONSTITUENTS (MG/L) 806 mg/L

* Value may not display all significant digits for parameter in results, check Scanned Documents for laboratory paperwork..

GWDB DISCLAIMER: Except where noted, all of the information provided in the Texas Water Development Board (TWDB) Groundwater Database
(https://www.twdb.texas.gov/groundwater/data/gwdbrpt.asp) is believed to be accurate and reliable; however, the TWDB assumes no responsibility for any errors
appearing in rules or otherwise. Further, TWDB assumes no responsibility for the use of the information provided. PLEASE NOTE that users of these data are responsible
for checking the accuracy, completeness, currency and/or suitability of all information themselves. TWDB makes no guarantees or warranties as to the accuracy,